Choose Category

     Quick Search   Minimize
  

Product List
Typical Row Unit 2009 and newer
Quantity 
 

 

 

KeyQtyPart #Description
10387-070Mount assembly See breakdown "Mount assembly 2009 & newer" for details
(Not Available)
21385-943 Depth band, hub & coulter assembly 3/4" axle
31387-038 Trash opener assembly, 2009 & newer includes: 1, 313-469 adustment pin
42385-545 Hub & disc assembly
51312-096 Shank, Right hand long
51312-097 Shank, Left hand short
61 387-050 Package, mole shank "09" includes point and fertilizer tubes
71385-854 Package, scraper includes mounting hardware
82100-003Carriage bolt, .5/16-18 X 1" grade 5
(Not Available)
92108-006Flat washer 5/16"
(Not Available)
102108-017Lock washer 5/16"
(Not Available)
112102-004Nut, 5/16 hex
(Not Available)
121385-855SCRAPER,1TRIPR 09 DEPTH BAND order item 7, 385-854 pkg
(Not Available)
132100-274 Hex bolt.3/4" X 9 1/2
141387-150 Main frame "09" includes 4 - 134-067, 1 - 134-017 & 1 - 134-034 split bushings
154134-067 Split bushing 1 1/4" od, 1" id X 2 1/2" long
162110-001 Greese zerk, 1/4"-28
171134-017 Split bushing 1.3/4" X 1.1/2" X 1"
181134-034 Split bushing 1.1/4"X 1" X 1"
191104-094 Hair pin
201313-469 Adjusting pin
211100-160 Hex bolt 3/4" X 3"
221102-121 Flanged lock nut, 3/4"
231100-122Hex bolt 1/2" X 3" grade 5
(Not Available)
241108-020Lock washer, 1/2"
(Not Available)
251102-007Hex nut, 1/2"
(Not Available)
262106-160 Sq. head set screw 5/8" X 2 1/2"
274102-016 Jam nut, 5/8"
282106-149 Sq. head set screw 5/8" X 1 1/2"
294100-031Carriage bolt, .5/8 X 1 3/4" grade 5
(Not Available)
302387-115 Cross tube
312313-293 Cap
322102-108 Flanged nut, 5/8"
332102-029Lock nut, 5/8"
(Not Available)
341387-100 1 tRIPr tail section "09"